
 
Hunter Region 

7/335 Hillsborough Road 
Warners Bay NSW 2282 

02 4978 5100 
 

hunter@adwjohnson.com.au 
 
 

W
o

rk
in

g
 B

e
yo

n
d

 E
xp

e
c

ta
tio

n
s 

 

Pl
a

n
n

in
g

 

 
Project Management • Town Planning • Engineering • Surveying 

Visualisation • Economic Analysis • Social Impact • Urban Planning 
 
 

www.adwjohnson.com.au 

 
 
 
 

Addendum to Review of 
Environmental Factors 

 
Amendments to Existing Recycled Water 

Treatment Plant, Catherine Hill Bay 
 
 

Property: 
Lot 1120 DP1219395 

 
For: 

Coastal Hamlets Pty Ltd 
 

 
Date: 

November 2019  
 

Central Coast 
5 Pioneer Avenue 

Tuggerah NSW 2259 
02 4305 4300 

 
coast@adwjohnson.com.au 

 

ADW JOHNSON PTY LIMITED 
[...]
"Copyright Notice" This plan and the information it contains are copyright and remain the property of ADW Johnson Pty Ltd. ADW Johnson Pty Ltd grants to the client named on this plan a license to use the information hereon for the purpose for which we were engaged to perform the work. Use of the plan and information it contains for any other purpose is not permitted unless prior written approval has been obtained from ADW Johnson Pty Ltd.

central coast office   ph: (02) 4305 4300
hunter office              ph: (02) 4978 5100

www.adwjohnson.com.au

dwg ref:

drawing title:

client:

council:

location:

● project management ● civil engineering ● infrastructure ● superintendency ● economic analysis ● social impact ● town planning ● surveying ● development feasibility ● visualisation ● urban designPl
ot

te
d

 B
y:

 J
ac

ob
 J

ac
ks

on
  P

lo
t D

at
e:

 1
2/

09
/1

9 
1:

14
:4

4P
M

  C
ad

 F
ile

: S
:\

21
16

88
\2

11
68

8(
61

)\
D

W
G

'S
\P

LA
N

N
IN

G
\S

KE
TC

HE
S\

21
16

88
(6

1)
-E

SK
-0

03
-4

-A
.D

W
G

21
16

88
(6

1)
-E

SK
-0

03
-4

-A

w
or

ki
ng

 b
ey

on
d

 e
xp

ec
ta

tio
ns

Th
is 

pl
an

 in
cl

ud
es

 c
ol

ou
re

d 
in

fo
rm

at
io

n.
 If

 y
ou

 h
av

e 
a 

bl
ac

k 
an

d 
w

hi
te

 c
op

y 
yo

u 
do

 n
ot

 h
av

e 
al

l o
f t

he
 in

fo
rm

at
io

n.
 Th

is 
no

te
 is

 c
ol

ou
re

d 
RE

D.

datever. comment pm level information

DATUM:
CONTOUR INTERVAL:

scale (A1 original size) notesdrawn

GENERAL
ARRANGEMENT

PLAN 1

CATHERINE HILL BAY

LAKE MACQUARIE

211688(61)-ESK-003

A 14.08.19 PRELIMINARY ISSUE JJ IB
N/A

0.5m

N

LOT BOUNDARIES
MAJOR CONTOURS (DESIGN)
MINOR CONTOURS (DESIGN)
PROPOSED STORMWATER
EXISTING STORMWATER
TURF LINED SWALE

PROPOSED SW PIT

LEGEND
RWTP SITE BOUNDARY

0 5.0 12.5m10.0
A1

1:250
A3

1:500



RWTP PROCESS
TANKS

8m WIDE ACCESS TRACK

SURFSIDE DRIVE

RO
CK

PO
O

L 
RO

AD

TREVILLION LANE

8m WIDE

ACCESS TRACK

EXISTING PONDS TO BE
STRIPPED, FILLED AND

STABILISED

johnson

"Copyright Notice" This plan and the information it contains are copyright and remain the property of ADW Johnson Pty Ltd. ADW Johnson Pty Ltd grants to the client named on this plan a license to use the information hereon for the purpose for which we were engaged to perform the work. Use of the plan and information it contains for any other purpose is not permitted unless prior written approval has been obtained from ADW Johnson Pty Ltd.

central coast office   ph: (02) 4305 4300
hunter office              ph: (02) 4978 5100

www.adwjohnson.com.au

dwg ref:

drawing title:

client:

council:

location:

● project management ● civil engineering ● infrastructure ● superintendency ● economic analysis ● social impact ● town planning ● surveying ● development feasibility ● visualisation ● urban designPl
ot

te
d

 B
y:

 J
ac

ob
 J

ac
ks

on
  P

lo
t D

at
e:

 1
2/

09
/1

9 
1:

14
:4

5P
M

  C
ad

 F
ile

: S
:\

21
16

88
\2

11
68

8(
61

)\
D

W
G

'S
\P

LA
N

N
IN

G
\S

KE
TC

HE
S\

21
16

88
(6

1)
-E

SK
-0

03
-4

-A
.D

W
G

21
16

88
(6

1)
-E

SK
-0

03
-4

-A

w
or

ki
ng

 b
ey

on
d

 e
xp

ec
ta

tio
ns

Th
is 

pl
an

 in
cl

ud
es

 c
ol

ou
re

d 
in

fo
rm

at
io

n.
 If

 y
ou

 h
av

e 
a 

bl
ac

k 
an

d 
w

hi
te

 c
op

y 
yo

u 
do

 n
ot

 h
av

e 
al

l o
f t

he
 in

fo
rm

at
io

n.
 Th

is 
no

te
 is

 c
ol

ou
re

d 
RE

D.

datever. comment pm level information

DATUM:
CONTOUR INTERVAL:

scale (A1 original size) notesdrawn

GENERAL
ARRANGEMENT

PLAN 2

CATHERINE HILL BAY

LAKE MACQUARIE

211688(61)-ESK-004

B 12.09.19 COUNCIL COMMENTS JJ IB
N/A

0.5m

N
LOT BOUNDARIES
MAJOR CONTOURS (DESIGN)
MINOR CONTOURS (DESIGN)

LEGEND
RWTP SITE BOUNDARY

0 5.0 12.5m10.0
A1

1:250
A3

1:500

TURF LINED SWALE



MONTEFIORE STREET

EXISTING ROAD RESERVE

(OLD PACIFIC HIGHWAY)

TREVILLION LANE

SURFSIDE DRIVE

ROCKPOOL ROAD

8m WIDE ACCESS TRACK

johnson

"Copyright Notice" This plan and the information it contains are copyright and remain the property of ADW Johnson Pty Ltd. ADW Johnson Pty Ltd grants to the client named on this plan a license to use the information hereon for the purpose for which we were engaged to perform the work. Use of the plan and information it contains for any other purpose is not permitted unless prior written approval has been obtained from ADW Johnson Pty Ltd.

central coast office   ph: (02) 4305 4300
hunter office              ph: (02) 4978 5100

www.adwjohnson.com.au

dwg ref:

drawing title:

client:

council:

location:

● project management ● civil engineering ● infrastructure ● superintendency ● economic analysis ● social impact ● town planning ● surveying ● development feasibility ● visualisation ● urban designPl
ot

te
d

 B
y:

 J
ac

ob
 J

ac
ks

on
  P

lo
t D

at
e:

 1
2/

09
/1

9 
1:

14
:5

3P
M

  C
ad

 F
ile

: S
:\

21
16

88
\2

11
68

8(
61

)\
D

W
G

'S
\P

LA
N

N
IN

G
\S

KE
TC

HE
S\

21
16

88
(6

1)
-E

SK
-0

05
-A

.D
W

G
21

16
88

(6
1)

-E
SK

-0
05

-A

w
or

ki
ng

 b
ey

on
d

 e
xp

ec
ta

tio
ns

Th
is 

pl
an

 in
cl

ud
es

 c
ol

ou
re

d 
in

fo
rm

at
io

n.
 If

 y
ou

 h
av

e 
a 

bl
ac

k 
an

d 
w

hi
te

 c
op

y 
yo

u 
do

 n
ot

 h
av

e 
al

l o
f t

he
 in

fo
rm

at
io

n.
 Th

is 
no

te
 is

 c
ol

ou
re

d 
RE

D.

datever. comment pm level information

DATUM:
CONTOUR INTERVAL:

scale (A1 original size) notesdrawn

CUT/FILL PLAN

CATHERINE HILL BAY

LAKE MACQUARIE

211688(61)-ESK-005

B 12.09.19 COUNCIL COMMENTS JJ IB
N/A

0.5m

N
LOT BOUNDARIES

NOTE:
EARTHWORKS EXTENTS HAVE BEEN
CALCULATED BASED ON EXISTING
APPROVED DESIGN TO NEW
DESIGN SURFACE

LEGEND (+ FILL - CUT)
Lower value      Upper value       Colour

-1   to -0.5 m

-0.5   to 0 m

0   to 0.5 m

0.500   to 1 m

  to 1.5 m

1.5   to 2 m

2   to 2.5 m

2.5   to 3 m

3   to 3.5 m

3.5   to 4 m

4   to 5 m

RWTP SITE BOUNDARY

LEGEND

0 12.5 25.0m
A1

1:500
A3

1:1000



LS

LS PSR LS PSR

LS DO

INLET 
BALANCE 

TANK

ANAEROBIC 
TANK

ANOXIC 
TANK

AERATION 
TANK

SUBMERGED  
MEMBRANE 

TANK

INLET

SCREENS

AUTO 
BAGGING 

UNIT

ACTIVATED 
CARBON 

FILTER TANK EXTERNALLY VENTILATED TO 
CARBON FILTERS

REVERSIBLE 
MEMBRANE 
PERMEATE 

PUMP

LOW PRESSURE 
SEWERAGE 
NETWORK

W
A

S
T

E
 

S
LU

D
G

E

MIXER

SOLO 
WATER

SOLO 
WATER

HOME OWNER/
BUILDER

PRIVATE WASTEWATER DRAINAGE SYSTEMS TO 
AS3500 BY LICENSED DOMESTIC PLUMBER

HOME OWNER/
BUILDER

AACID

CCAUSTIC

ClCHLORINE

AlALUM

CBCARBON

CIP 
PREP 
TANK

C A
l

PROCESS FLOW DIAGRAM 

STAGE 3 SURPLUS RECYCLED WATER TRANSFER MAIN

 TO CCC GWANDALAN WWTP

LEGEND

PROCESS MONITORING

CATHERINE HILL BAY 
WATER UTILITY PTY LTD

NETWORK OPERATOR:PROJECT:

BEACHES RESIDENTIAL SUBDIVISION
MONTEFIORE STREET, CATHERINE HILL BAY

DRAWING TITLE:

PROCESS FLOW DIAGRAM
STAGE 3 SURPLUS RECYCLED WATER 
TRANSFER MAIN

CLIENT:

ROSE PROPERTY 
GROUP PTY LTD

PHASE:

STAGE 3 SURPLUS 
RECYCLED WATER 
TRANSFER MAIN

PROCESS EQUIPMENT

PROCESS CHEMICALS

INLET 
PUMP

ANOXIC 
FEED

AERATION 
FEED

MEMBRANE 
FEEED

ACTIVATED 
CARBON 
FILTER

SAFETY 
SHOWER

LS

LS
LS

LSFM

FM FM
FM

FM

FM

P

NTU

DRAWING NUMBER:

56-RW-PFD-ST3-1C

DATE:

12/4/2019

1 ML MBR 
PERMEATE 
STORAGE

UV 
INT

UV

UV

ULTRAVIOLET 
DISINFECTION

CHLORINE 
CONTACT TANK

LS ClpH

1 ML 

RECYCLED 

WATER 

STORAGE 

TANK

LS

OFFSITE DISPOSAL TO 
APPROVED LANDFILL 

FACILITY

UV

UV

ULTRAVIOLET DISINFECTION SYSTEM
SELF CLEANING SYSTEM WITH UV INTENSITY MONITORING
UV TRANSMISSION OF 60%
USEPA ACCREDITED UV DISINFECTION SYSTEM

CHLORINE CONTACT TANK
CONTACT TANK TO BE DESIGNED TO USEPA GUIDELINES TO 
ACHIEVE CT VALUES FOR THE REQUIRED LOG REMOVAL TARGETS

F
M

P
C

l

RECYCLED WATER SUPPLY TO 

CUSTOMERS
TOILET FLUSHING 

LAUNDRY WASHING MACHINE COLD WATER, 

OUTDOOR CLEANING, 

CAR & BIN WASHING,

IRRIGATION OF PRIVATE LOTS

IRRIGATION OF PUBLIC OPEN SPACE, 

A

C
l

HOUSEHOLD SEWERAGE CONNECTION POINT

 
MOTORISED VALVE

MIXING PUMP

DRY-MOUNTED PUMP

SUBMERSIBLE PUMP

MEMBRANE BIOREACTOR PROCESS TANKS

INLET SCREEN

GRAVITY COLLECTION SYSTEMS

WEATHER STATIONWS

FREE CHLORINE RESIDUALCl

pHpH

MIXED LIQUOR SUSPENDED SOLIDSSS

DISSOLVED OXYGENDO

WATER LEVELLS

PUMP STARTS AND RUN HOURSPSR

PRESSUREP

FLOW METERFM TURBIDITYNTU

TRANSMEMBRANE PRESSURETMP

UV INTENSITY
UV 
INT

ELECTRICAL CONDUCTIVITYEC

SOIL MOISTURE PROBESM

METHANE GASCH

HYDROGEN SULPHIDE GASH2S

OXYGEN GAS02

MEMBRANE INTEGRITY TESTMIT

BUNDED CHEMICAL STORAGE AREA

BUNDED CHEMICAL CONTAINERS AND DOSING PUMPS

CHEMICAL DELIVERY LINES

CB ACETIC ACID (CARBON) DOSING AS SUPPLEMENTARY FOOD SOURCE

Al POLYALUMINIUM CHLORIDE DOSING FOR PHOSPHORUS REMOVAL

Cl SODIUM HYPOCHLORITE FOR CHLORINATION

C SODIUM HYDROXIDE (CAUSTIC) FOR pH CORRECTION & MEMBRANE CLEANING

A ACID FOR pH CORRECTION AND MEMBRANE CLEANING

UV TRANSMISSIONUVT 
%

UVT 
%

DRINKING WATER TOP-UP
USED FOR EMERGENCY BACKUP AND 

SALINITY CONTROL IN THE RECYCLED 

WATER TANK.

TOP UP SOURCE IS DOWNSTREAM OF 

THE POTABLE BOOSTER PUMPS. 

AIR 
GAP

FM

MIXER

LS
LS DO

ANAEROBIC 
TANK

ANOXIC 
TANK

AERATION 
TANK

SUBMERGED  
MEMBRANE 

TANK
REVERSIBLE 
MEMBRANE 
PERMEATE 

PUMP

MIXER

ANOXIC 
FEED

AERATION 
FEED

MEMBRANE 
FEEED

LS
LS

FM

FM

FM

P

NTU
MIXER

AIR 
BLOWER

FM FM

PP

FM

IN
LE

T
 

P
U

M
P C

B

FM

Cl

Cl

MANUAL VALVE

VARIABLE SPEED DRIVE 
PUMP SET

A
, 

C
l

BUILDING 

SUMP 

PUMP 

STATION

TANK 1 TANK 2

TANK 3 TANK 4

EMERGENCY STORAGE 

WAS & CIP TANKS

4 X 46 kL 

NORMALY 

OPEN

NORMALLY 

CLOSED

 

FM

 

 

 

Cl

A
, 

C
l

A
lC

C
B

LS

LSLS

LS

1 ML MBR 
PERMEATE 
STORAGE

FM

CONSTRUCTION RELATED WATER USE TO 
APPROVED CONSTRUCTION CONTRACTORS. 
END USES MAY INCLUDE IRRIGATION, DUST 

SUPRESSION, WASHDOWN, CLEANING, CONCRETE 
BATCHING ETC. 

LS LS

p
H

SURPLUS RECYCLED WATER TRANSFER MAIN 

AVERAGE SURPLUS ≈ 97.5 kL/day
PEAK SURPLUS ≈ 325 kL/day 

(with no recycling)

DESIGN FLOW ≈  325 kL/day in 12 hours ≈ 7.5 L/s

LS

  

AIR 
BLOWER

P

AIR 
BLOWER

FM FM

  

AIR 
BLOWER

P

PP

FM

P

MAINTENANCE RELATED WATER USES TO 
APPROVED MAINTENANCE CONTRACTORS. 

END USES MAY INCLUDE SEWER JET CLEANING, 
VACUUM EXCAVATION ETC. 

FM

CENTRAL 

COAST 

COUNCIL

CHBWU/

SOLO WATER

FM

GWANDALAN 
WWTP INLET 

WORKSSURPLUS RECYCLED WATER 
TRANSFER MAIN

PSV

≈7.5 km long

EXISTING FUTURE

EXISTING

FUTURE

FM

OFFSITE DISPOSAL TO CCC 
OR HUNTER WATER WWTP

OFFSITE DISPOSAL TO CCC 
OR HUNTER WATER WWTP







 

 

Appendix 2 
 

WICA LICENCE 
 



eb

-o.*tJ? ??nw?'wiri;;
'?

New South Wales

Water Industry Competition Act 2006 (NSW)

Grant of network operator's licence
Licence no. 16 035

1, The Hon. Niall Blair MLC, Minister for Lands and Water, under section 10 of the
Water Industry Competition Act 2006 (NSW), grant a network operator's licence to:

Catherine Hill Bay Water Utility Pty Ltd (ACN 163 381 922)

to construct, maintain and operate water industry infrastructure, subject to:

(i) thecoriditiorisimposedbytheWaterlndustryCompetitionAct2006(NSV4);

(ii) the conditions imposed by clause 9 and set out in Parts 1, 2 and 3 of
Schedule 1 to the Water Industry Competition (General) Regulation 2008
(NSW);

(iii) the conditions imposed by the Minister in the attached Schedule A, being
special Ministerially-imposed licence conditions for Catherine Hill Bay Water
Utility Pty Ltd's network operator's licence; and

(iv) the conditions imposed by the Minister in the attached Schedule B, being
standard Ministerially-imposed Iicence conditions for? licensed network
operators.

Dated this 22 day of 4J 20 / 4
Minister for Lands and Water



eh

-o&l
.d %7"'*w?n,qQi l+lTl,

!

NEW SOUTH WALES

GOVERNMENT

WATERINDUSTRYCOMPETITIONACT2006

(NSW)

NETWORK OPERATOR'S LICENCE

Catherine Hill Bay Water Utility Pty Ltd

(ACN 163 381 922)

1



LICENCE SCOPE

ACTMTIES AUTHORISED UNDER THE LICENCE AND AREA OF OPERATIONS

SI Activities authorised - non-potable vtater

S1.I This Licence authorises the Licensee and any authorised persons specified in Table 1 .1 to
construct, maintain and operate the water industry infrastructure which is specified in
Table 1 ?2i and is substantially consistent with the water industry infrastructure described in
the Review of Environmental Factors:

a) for one or more of the authorised purposes specified in Table 1 .3; and

b) within the area of operations specified in Table 1 ,4i
subject to the conditions imposed by or under the Act, the Regulation and this Licence.

Table 1.I Authorised persons

Solo Water Pty Ltd (ACN 160 013 614)

Table 1.2 Water industry infrastructure

1 ) A treatment plant for non-potable water and other water infrastructure used, or to be
used, in connection with the treatment plant, where components of the treatment plant
or the other water infrastructure may also be vsed for one or more of the fo!!owirig:

a) production of non-potable water;

b) treatment of non-potable water;

c) filtration of non-potable water;

d) storage of non-potable water; and

e) conveyance of non-potable water.

2) A reticulation network for non-potable water and other water infrastructure used, or to
be used, in connection with the reticulation network, where components of the
reticulation network or the other water infrastructure may also be used for one or more
of the following:

a) storage of non-potable water;

b) conveyance of non-potable water; and

c) treatment of non-potable water.

Table 1.3 Authorised purposes

Toilet flushing, Iaundry machine cold water connection, irrigation of private Iots and
footpaths, outdoor cleaning and washdown (including car and bin washing).

2



Table 1.4 Area of operations

Lot 100 DP1129872, Lot 101 DP1129872, Lot 106 DP1129872, Lot I DP1141989,
Lot 1 DP1129299, Lot 103 DP1 194707, Lot 101 DP1194707, Lot 102 DP1194707,
Lot 213 DP883941 , Lot I Section l DP163, Lot I Section K DP163, Flowers Drive Road
Reserve, and Montefiore Street Road Reserve, Catherine Hill Bay.

82 Activities authorised - drinking water

S2.1 This Licence authorises the Licensee and any authorised persons specified in Table 2.1
to construct, maintain and operate the water industry infrastructure which is specified in
Table 2.2, and is substantially consistent with the water industry infrastructure described
in the Review of Environmental Factors:

a) for the authorised purposes specified in Table 2.3; and

b) within the area of operations specified in Table 2.4,
subject to the conditions imposed by or under the Act, the Regulation and this Licence.

Table 2.I Authorised persons

Solo Water Pty Ltd (ACN 160 013 614)

Table 2.2 Water industry infrastructure

A reticulation network for drinking water and other water infrastructure used, or to be used,
in connection with the reticulation network, where components of the reticulation network or
the other water infrastructure may also be used for one or more of the following:

a) storage of drinking water;
b) conveyance of drinking water; and
c) treatment of drinking water.

Table 2.3 Authorised purposes

Drinking water and fire water

Table 2.4 Area of operations

(a) The area of the transfer pump station on Lot 12 DP598580 and Lot 13 DP598580.

(b) The area of the transfer pipeline on Lot 649 DP1027231 , Lot 204 DP1164883,
Lot 12 DP1180296, Lot 145 DP755266, Lot 105 DP1129872, Lot 100 DP1129872,
Lot 101 DP1129872, Kanangra Drive, Pacific Highway Road Reserve, Montefiore
Street Road Reserve, Catherine Hill Bay.

(c) Lot 100 DP1129872, LotlOl DP1129872, Lot 106 DP1129872, Lot I DP1141989,
Lot 1 DP1129299, Lot 103 DP1 194707, Lot 101 DP1194707, Lot 102 DP1 1 94707,
Lot 213 DP883941 , Lot I Section l DP163, Lot I Section K DP163, Flowers Drive
Road Reserve, and Montefiore Street Road Reserve, Catherine Hill Bay.

3



S3 Activities authorised - sewerage services

S3.I This Licence authorises the Licensee and any authorised persons specified in Table 3.1 to
construct, maintain and operate the water industry infrastructure which is specified in
Table 3.2, and is substantially consistent with the vvater industry infrastructure described in
the Review of Environmental Factors:

a) for one or more of the authorised purposes specified in Table 3.3; and

b) within the area of operations specified in Table 3.4,

subject to the conditions imposed by or under the Act, the Regulation and this Licence.

Table 3.I Authorised persons

Solo Water Pty Ltd (ACN 160 013 614)